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20dB Bandwidth|
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<2Mbps>

20 dB Bandwidth Plot in Channel 00
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<3Mbps>
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99% Occupied Bandwidth|
<1Mbps>

99% Occupied Bandwidth on Channel 00

99% Occupied Bandwidth on Channel 39

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m  Offset 23,76 dB & RBW 30 kHz Ref Level 30.00 d8m  Offset 23,64 0B e RBW 30 kHz
I+ Att 20 B @ SWT 5ms @ VBW 100 kHz  Mode Sweep }o Att 20 dB @ SWT 5ms @ VBW 100 kHz  Mode Sweep
(@ 17K view (@ 17K view
M1[1] 0.36 dBm)| M1[1] 0.65 dBm)|
. 2.40204600 GHz| . 2.44104800 GHz|
=0 Occ By 803.196803197 kHz =0 Occ By 801.198801198 kHz
10d 10d
.
0 db — X 0 db =
Iy Y A
di / di / T
0 T1 s L -\-I‘\ e - \.."'\ T
o W \
-20 db — o -20 db - - M\
-30d ~ -30d s -
] - A -
P . ~ e
e —— — <40 dem—-— Yy —
" e A g
0 d 0 d
60 de 60 de
CF 2.402 GHz 1001 pts Span 2.0 MHz CF 2.441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2,402046 GHz -0.36 dbm ML 1 2.441048 GHz -0.65 dbm
TL 1 2,40162637 GHz -19.08 dBm Occ Bw 803,195603197 kHz TL 1 2,44062637 GHz -19.32 dém Occ Bw 801,198601198 kHz
T2 1 2.40243157 GHz -20.25 dBm T2 1 2.44142057 GHz -20.39 dBm
| )it ) " e {

| ) )

99% Occupied Bandwidth on Channel 78

ctrum k2

Ref Level 30.00 d8m Offset 23,768 d& & RBW 30 kHz
po Att 20 dB @ SWT 5ms @ VBW 100 kHz
[@ 17k view

Mode Sweep

M1[1) 0.83 dBm|
; 2.48002200 GHz
=0 Occ Bw 797.202797203 kHz|

10

0db =

10d i

s

CF 2.48 GHz

Marker

Type | Ref | Trc |
ML 1

1001 pts Span 2.0 MHz

X-value 1
Z.4B0022 GHz

T 1 2.47961638 GHz -17.65 dbm
T2 1 2.48041359 GHz -17.73 dm

| ) )

¥-value |
0.63 dbm

Function | Function Result |

Occ Bw

797.202797203 kHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A4-8 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108I

<2Mbps>
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<2Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
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<3Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
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Hopping Mode Band Edges|
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<2Mbps>

Hopping Mode Low Band Edge Plot

Hopping Mode High Band Edge Plot
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<3Mbps>

Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
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IConducted Spurious Emission|
<1Mbps>
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<2Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz CSE Plot on Low Ch between 1GHz ~ 26.5GHz
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<3Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz CSE Plot on Low Ch between 1GHz ~ 26.5GHz
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<Ant. 7>

INumber of Hopping Frequencyl

Number of Hopping Channel Plot

Channel 00 - 39

Channel 39 - 78

Spectrum

(=)

Ref Level 30.00 dBm

Offset 2372 dé & RBW 300 kHz

Spectrum

Ref Level 30.00 dBm

Offset 2372 dé & RBW 300 kHz

fo Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep |= Att 20 dB & SWT Sms @ VBW 300 kHz Mode Sweep

@ 1Pk Max @ 1Pk Max

20 dém 20 dém

10 o 10 o

o4 AT VSl T Y - P W W N T W Y A Y WA R T W W

TV Y v N VA VAT AT A B v AR AT [ YTy T vt S R s i
l 1I

E T -10 T

-Eﬁl d -20 |

-3 df -30 df

F ll

L

Heo o -40 dBm o
=50 df =50 df

60 df 60 df

Start 2.4 GHz 691 pts Stop 2.441 GHz Start 2.441 GHz 691 pts Stop 2.4835 GHz

- — - P—
) [T ) WRHRRRRD W
TEL: 886-3-327-0868 Page Number : A5-1 of 19

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR411108|

Hopping Channel Separation|
<1Mbps>

Channel Separation Plot on Channel 00 - 01 Channel Separation Plot on Channel 39 - 40
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<2Mbps>

Channel Separation Plot on Channel 00 - 01 Channel Separation Plot on Channel 39 - 40
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<3Mbps>

Channel Separation Plot on Channel 00 - 01

Channel Separation Plot on Channel 39 - 40
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20dB Bandwidth|
<1Mbps>

20 dB Bandwidth Plot in Channel 00

20 dB Bandwidth Plot in Channel 39
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<2Mbps>

20 dB Bandwidth Plot in Channel 00 20 dB Bandwidth Plot in Channel 39
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<3Mbps>

20 dB Bandwidth Plot in Channel 00 20 dB Bandwidth Plot in Channel 39
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99% Occupied Bandwidth|
<1Mbps>

99% Occupied Bandwidth on Channel 00

99% Occupied Bandwidth on Channel 39
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M1[1) 0.76 dBm|
; 2.48004800 GHz
=0 Occ Bw 709.200799201 kHz|

10

ode X

-10 df

20 d

CF 2.48 GHz

Marker

Type | Ref | Trc |
ML 1

1001 pts Span 2.0 MHz

X-value 1
Z.4B0048 GHZ
2.47962637 GHz -17.86 dbm
2.48042557 GHz -18.74 dBm

| ) )

¥-value |
0.76 dbm

Function | Function Result |

T1 1
T2 1

Occ Bw

799.200799201 kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108I

<2Mbps>

99% Occupied Bandwidth on Channel 00

99% Occupied Bandwidth on Channel 39

Spectrum 2 Spectrum 2
RefLevel 30.00 dém  Offset 23.72 0B w RBW 30 kHz RefLevel 30.00 dém  Offset 23.55 0B w RBW 30 kHz
I+ Att 20 B @ SWT 5ms @ VBW 100 kHz  Mode Sweep }o Att 20 dB @ SWT 5ms @ VBW 100 kHz  Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 1.97 dBm)| M1[1] 1.71 dBm)|
. 2.40205000 GHz| . 2.44105190 GHz|
20 Occ Bw 1.168831169 MHz| 20 Occ Bw 1.168831169 MHz|
10 d 10 d
o o M1
od od - Y
™ ’ N . A "N -
0 S AW § o 0d i N N ~h
Al = = P o s = 7 S
P! e !
-20 d i it _20 di e Y
4 \ [ \
s0d —/ Y -30 d a T
/ \ / \
40 dBm— i S 40 dem—f— :
VE W i WA e ALY " At .
50 d 50 d
60 de 60 de
CF 2.402 GHz 1001 pts Span 2.0 MHz CF 2.441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.40205 GHz -1.57 dBm ML 1 2.4410515 GHz -1.71 dBm
L 1 2.4D144456 GHz -17.31 dBm Occ Bw 1.168831165 MHz L 1 2.44044456 GHz -16.98 dBm Occ Bw 1.168831165 MHz
T2 1 2.4D261339 GHz -17.36 dBm T2 1 2.44161339 GHz -16.93 dBm
L JL J QD we L I J QD we
99% Occupied Bandwidth on Channel 78
ctrum 2
RefLevel 30.00 dém  Offset 23.65 0B w RBW 30 kHz
o Att 20 dB @ SWT 5ms @ VBW 100 kHz _Mode Sweep
[@ 1Pk view
M1[1] 0.48 dBm|
. 2.48005190 GHz
20 Occ Bw 1.168831169 MHz|
10 e
11
0db . *
/ P
. P P [ s P a W
-10 T 7
1
\.
\
S
60 de
CF 2.48 GHz 1001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.4800515 GHz ~0.48 dBm
1 1 247944256 GHz -15.94 dBm Occ Bw 1.168831166 MHz
T2 1 2.4B081139 GHz -15.37 dBm
L JL ) [ LTI
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108I

<3Mbps>

99% Occupied Bandwidth on Channel 00

99% Occupied Bandwidth on Channel 39

L I J

Spectrum 2 Spectrum 2
Ref Level 30.00 d&m  Offset 23.72 dB @ RBW 30 kHz Ref Level 30.00 ddm  Offset 23.55 dB @ RBW 30 kHz
I+ Att 20 B @ SWT 5ms @ VBW 100 kHz  Mode Sweep }o Att 20 dB @ SWT 5ms @ VBW 100 kHz  Mode Sweep
(@ 17k View (@ 17k View
M1[1] 1.95 dBm M1[1] 1.68 dBm
» 2.40204800 GHz » 2.44105000 GHz
=0 Occ By 1.150849151 MHz| =0 Occ By 1.150849151 MHz|
10 d 10 d
11
0 dB 0 dB
N\
P e W . SN A N
-1o T1 e = \ a -1o T /e v
! -
-20 d - X -20 d =
\ A W
A ~ p \
30 di - A 30 di £ 4
/ "\, / \
/ \ / \
-40 dBm v -40 dBm g
i oy "
L el e WA N
-50 o -50 o
_60 df -0 d
CF 2.402 GHz 1001 pts Span 2.0 MHz CF 2.441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
L 1 2,402048 GHz -1.95 dbm L 1 2.44105 GHz -1.68 dbm
TL 1 2.40146853 GHz -16.44 dbm Occ 8w 1.150843151 MHz TL 1 2.44046853 GHz -16.27 dbm Occ 8w 1.150843151 MHz
T2 1 2.40261938 GHz -17.85 dbm T2 1 2.44161938 GHz -17.27 dim

L I J

99% Occupied

Bandwidth on Channel 78

ctrum I’J‘?
RefLevel 30.00 dém  Offset 23.65 0B w RBW 30 kHz
o Att 20 dB @ SWT 5ms @ VBW 100 kiz _Mode Sweep
[@ 1Pk view
M1[1] 0.45 dBm)|
. 2.48005000 GHz
20 Occ Bw 1.158841159 MHz|
10 e
0db _ B
= N
[N M
10 d s R it
,':-/ hN
d {
-20 o
¢ A
=20 de - 5
\
-4, dBm— v
A e
50 d
60 de
CF 2.48 GHz 1001 pts Span 2.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.48005 GHz ~0.45 dBm
1 1 2.47945058 GHz -14.12 dBm Occ Bw 1.158841156 MHz
T2 1 2.4B080939 GHz -15.94 dBm

| 1 )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108I

<1Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
Spectrum 2 Spectrum 2
Ref Level 30.00 dBm Offset 2372 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 2365 dé & RBW 100 kHz
po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 41.85 dBm M1[1] 12.34 dBm
2.3937880 GHz 2.4929870 GHz
20 di 20 di
10 d 10 d
[ass——g01 1622 d&m . od 2668 dom
i B
10 d i - 10 d / ‘\
,ﬂ \ [\
=5 dem—I——"02 -16.378 dbm { 4 =0 2 17112 dem
I ]
u | | L
-30 J ] -30 ¥
\
-40 dBm - ,‘"“I by 40 dBm [' i
Y
ITYRVTINT ST ‘wuln i bbbttt A A peti s T o T ey o (LEVIRPYYY PIEVIFN PRTRITOTN SEII NI RIS ST RIS | (RO Ry
50 di -50 d
-6 df 60 df
F‘l Fl
Start 2.39 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4945 GHz
- — - —t
] BRRR D [ ) W
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<2Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
Spectrum 2 Spectrum 2
Ref Level 30.00 dBm Offset 2372 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 2365 dé & RBW 100 kHz
po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk View |@ 1Pk View
M1[1] 42.53 dBm M1[1] 41.70 dBm
2.3932890 GHz| 2.4918800 GHz|
20 dBm 20 dBm
10 d 10 d
0 D1 0,101 d8m Ui —Mam—ur.fl"::\- dam
/ \,‘ f \
o | \ 10 cam—L
| |
ok 19.899 dB: f ]l -20 dBm—t 2 -A8.970 db
-30 o [’ ‘I -30 o LI
J ol
-40 dBm Lt =" \ ) 40 da“‘}’w { -+
SOVNNREY" TIPS 0 SUVIIN [V IRV ST TN I A iAot ot LT PPV OO ot S TRTO (U] NPT WY SIS SR RETSE PN
=50 df =50 df
-6 df 60 df
F‘l F1
Start 2.39 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4945 GHz
N T — - T
) i e [ N ) AERRRE e
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<3Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
Spectrum 2 Spectrum 2
Ref Level 30.00 dBm Offset 2372 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 2365 dé & RBW 100 kHz
I+ Att 20 B @ SWT 5ms @ VBW 300 kHz  Mode Sweep }o Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk View |@ 1Pk View
M1[1] 42.80 dBm M1[1] 41.11 dBm
2.3901850 GHz| 2.4879930 GHz|
20 dBm 20 dBm
10 d 10 d
1 0,133 dém T
N
4 [
10
1
iy 2 -19.867 dBi l‘ W
nd l 1
I |
I‘ M
440 dem o ¥ L. )
L,WN»,.. TR N FFCTUPRTLE JRETRR TR DRPRPVRRP XTSRRI TR - 'laﬁwm,u, P N SE ERRPPTRF I TPT O A Y jw'mr Ty I RE R WAL B
50d
-6 df 60 df
F‘l F1
Start 2.39 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4945 GHz
- — - el
JL )i [ [ CERRRRRN ) L JL )i CEEEREE [ )
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samonias. FCC RADIO TEST REPORT

Report No. : FR411108I

Hopping Mode Band Edges|
<1Mbps>

Hopping Mode Low Band Edge Plot

Hopping Mode High Band Edge Plot

Spectrum

(=)

Ref Level 30.00 dBm Offset 2372 dé & RBW 100 kHz

Spectrum

(=)

Ref Level 30.00 d8m  Offset 23,60 0B & RBW 100 kHz
s att 20 d8 @ SWT 5ms @ VBW 300 kHz  Mode Sweep o att 20 d8 @ SWT §ms @ VBW 300 kz  Mode Sweep
[@ 17K view [@ 17K view
M1[1] 12.69 dBm M1[1] 11.29 dBm
2.3969360 GHz| 2.4926430 GHz|
20 dBm 20 o
10d 10d

|5 @Em——0? 1562 d2m

15
oo dem———"=2 -18.438 dbm :

N U _?L_W 875 dBm

J f - o0 d ¢
o | o I
) [ \ .
-40 dBm 4 T -40 dBm il T
IR ISRV [P SRV 1Y PN IR SV PO T P v VL (PRI N /SO VI W T VSN WI IR £
=50 df =50 df
-6 df 60 df
F‘l F1
Start 2.39 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4945 GHz
- —_— - —_—
J QD we JL )i QD we
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<2Mbps>

Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
(Spoctrum [ | [seecrum ) [=)
Ref Level 30.00 dBm Offset 2372 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 2365 dé & RBW 100 kHz

po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View

M1[1] 42.17 dBm M1[1] 41.82 dBm

2.3982380 GHz 2.4872550 GHz
20 dBm 20 dBm
10 d 10 d
o-d D1 -0,229 di - DFM I D1 190 dem
]J'ﬂ M'U“ l' ,WTU‘].“J[ V,f\\r”
PALL " Ty Wy '
10 d S KL I 10 d
[ [
a o 5 .20.029 db: ‘ =0 o D2 -1]', 110 dim
30 di { 304 }
-40 dBm "T' 'l/ -40 dBm "’lli‘l -
NUPURVRPLY A JYIPN Y 1 YR PP URERPP NN RPN 1 SO W P A WY )'\Hh TL'L-\..N, TR DR S RTEIAE P N ROSPPIES YRR T RO R
=50 df =50 df
-6 df 60 df
F‘l Fl
Start 2.39 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4945 GHz
= ST I ST
)i CEEEREE [ ) I )i [ [ CERRRRRN )
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<3Mbps>

Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
Spectrum | [=] | (Srecmom ) (=)
Ref Level 30.00 dBm Offset 2372 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 2365 dé & RBW 100 kHz
po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep po Att 20 dB @ SWT 5ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk View |@ 1Pk View
M1[1] 42.38 dBm M1[1] 11.82 dBm
2.3928760 GHz| 2.4880420 GHz|
20 di 20 dBm
10 d 10 d
b D1 0,050 dg) B il 1883 der
m ' ]"' ‘\ ™ ﬂ,ﬁ HL,AH pan
. LY T T L
10 | T H“U I A T
1l 2 -19.950 dBn ‘ 20 di D2 1117 dbm
-30 df I, -30 df T
di | (15
-40 dBm = T 40 d fk\j -
APl b A it el b s agpisbn o A A b e TIPROP PRI FEVET NS PV TSN N LY, W | SRR VIR [P EAY! X W SPOE R PR LRI PO Ty
=50 df =50 df
-6 df 60 df
F‘l F1
Start 2.39 GHz 691 pts Stop 2.405 GHz Start 2.4775 GHz 691 pts Stop 2.4945 GHz
= —2 2 -
) e [ )i ] e
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SPORTON LAB.
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Report No. : FR411108I

IConducted Spurious Emission|
<1Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz

CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Spectrum = Spectum | 3
Ref Level 30.00 dBm Offset 23.72 dB « RBW 100 kHz Ref Level 30.00 d&m Offset 23.72 dB e RBW 100 kHz
= att 20d8  SWT  30.1ms @ VBW 300kHz Mode Sweep = Att 208 SWT  255ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk View [@ 1Pk View
ETES] +3.13 dBm| ML i.18 dBm|
949.2550 MH. 2.402030 GHz,
20 20 2[1] 2.49 dBm)
15.854530 GHz,
10 d 10
o dBm T aBAE 1 1,182 dB
10 -10 dg
20 818 dbn a0 -18.818 dbn
-30d -0 =
40 di 4 40 o
80 60
Start 50,0 Miiz 30001 pts Stop 1.0 GHz Start 1.0 Ghz_ 30001 pts Stop 26.5 GHz
b ] (] Dy
0. FEB. 2024 11:46:

J

CSE Plot on Mid. Ch between 30MHz ~ 1 GHz

CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

Spectrum k=2 Spectrum =
Ref Lavel 30,00 dim  Offset 23.55 A& e RBW 100 kHz Ref Level 30.00 dem  Offset 23.55 db = RBW 100 kHz
o at 20d8  SWT 301 ms @ VBW 300 kHz Mode Sweep = att 20 d8  SWT 255 ms @ VBW 300 kHz _Mode Sweep
[@37k view [® 17k view
[ZETE] 12.62 dBm M1[1] 1.21 dBm|
915.6940 MHZ| 2.441130 GH|
20 20 2[1] 43.16 dBm
15.560440 GHz
10d 10
M1
0 dom Tdsm——{C1 1.210 dam
10 10
T dBm— 790 dEs = 2 .18.750 db
30 df -an
~40 d = 40
60 0
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz
o — ) SiLUB LS

30001 pts

Stop 26.5 GHz
[TEERRERE]

CSE Plot on High Ch between 30MHz ~ 1 GHz

CSE Plot on High Ch between 1GHz ~ 26.5GHz

Spectrum o Spectrum | C
Ref Level 30.00 dBm Offset 23.69 dB « RBW 100 kHz Ref Level 30.00 d&m Offset 23,69 dB e RBW 100 kHz
J= ALt 20 dB  SWT 30,1 ms & VBW 300 kHz  Mode Sweep p=_ Att 20 dB  SWT 255 ms & VBW 300 kHz  Mode Sweep
(@ 1Pk View [@ 1Pk View
miril 43.20 d&m M1[1] 2.34 dBm)|
20 20 2[1] 32.35 dE
10 d 10
;
30 d 20
-60 -60
Start 30.0 Mgz 30001 Ets Stop 1.0 GHz Start 1.0 CH:r Bwl pts StaE 26.5 GHz |
] )| [ EEEEEET) Dj
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<2Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Spectrum | = Spectum | 3
Ref Level 30.00 dBm Offset 23.72 dB « RBW 100 kHz Ref Level 30.00 d&m Offset 23.72 dB e RBW 100 kHz
= att 20d8  SWT  30.1ms @ VBW 300kHz Mode Sweep = Att 208 SWT  255ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk View [@ 1Pk View
M1l +3.16 dBm| ML 3.12 dBm|
948.5430 MHZ] 2.402080 GHz,
20 20 2[1] az.82 dBm|
15.880030 GHz,
10 d 10
o dem 0 dem
T D1 -4.12 Ly
10 -10 dg
20 -20 dg
Dz .24.125 dBr 1 2 24125 db
-30 d -30 l
40 df 40 dl
-60 60
Start 50,0 Miiz 30001 pts Stop 1.0 GHz Start 1.0 Ghz_ 30001 pts Stop 26.5 Griz
[ b ] CRRRRRHED

L JU J QR

CSE Plot on Mid. Ch between 30MHz ~ 1 GHz CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

Spectrum | = Spectum | =
Ref Level 30,00 dem Offset 23.55 dB e RBW 100 kMz Ref Level 30.00 dam Offset 23.55 dB « RBW 100 kHz
o at 20dB  BWT 301 ms @ VBW 300kH:  Mode Sweep o At 20 dE BWT 955 ms @ VBW 300 kH:  Mode Sweep
(@ 1Pk View [@ 1Pk view
™M1[1] 43.34 dBm M1[1] 0.40 dBm)|
50,1880 MHe 2.441130 GHz
20 20 2[1]) 3.33 dBm)|
15.572340 GH|
10 d 10
1
o dom o D1 0395 der
10 10
usmr—{oz 19605 doi 2 -18.605 db
30 df =30
40 df =40 dejmn—+
60 -60
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
{Stert 50.0 M 30001 pts —io0 (Start 1.0 GHz 3000 — Stop 205 Chz )
[ bj ] () [ by ) (]
atar 21.7EB.2024 091121 Date:

CSE Plot on High Ch between 30MHz ~ 1 GHz CSE Plot on High Ch between 1GHz ~ 26.5GHz

Spectrum o Spectrum =
Ref Level 30.00 dBm  Offset 2369 dB = RBW 100 kHz Ref Level 30.00 dem  Dffset 2363 0B = RBW 100 kHz
o Att 20dB  SWT  30.1ms @ VBW 300kH: Mode Sweep e _Att 20ds  SWT  255ms @ VBW 300kH: Mode Swesp
[@ 1Pk View [@ 1Pk view
M1l +3.03 dBm| M1i[1] 0.40 dBm|
922.7100 MHz 12|
20 20 2[1] 92.36 dBm|
15.860480 GHz,
10 d 10
M1
0 dem o 0,397 dBm
10 10
~20-dBm—{D2 20,357 dem 20 2 20,307 dm
30d 30 L
-40 i e 40 di
-60 60
Stort 50,0 Miiz 30001 pts Stop 1.0 GHz Stort LOGHz 30001 pts Stop 265 GHz |
L il )] W

L JU J [
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR411108I

<3Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Spectrum = Spectrum | (a
Ref Level 30.00 d&m Offset 23.72 dB w RBW 100 kMz Ref Level 30.00 dBm Offset 23.72 dB « RBW 100 kHz
= ALt 20 dB SWT 30,1 ms & VBW 300 kHz Mode Sweep b At 20 dB SWT 255 ms & VBW 300 kHz Mode Swesp
@ 1Pk View [@ 1Pk View
™Mi[1] 42.96 dBm) ™M1[1] 1.11 dBm
20 20 2[1] 31.04 dBm)|
10 di 10
0 dBm: o 113 dan
10 -10 dg
=20 dBm—in> .21.113 dem <2008 2 -21.113 dBrm
-30d 30 -
40 di 4l 40 df
[ SRROOURPRUIE pese weweer s SRR R P
-60 -60
Start 30.0 M:Irz 30001 E\s Stop 1.0 GHz Start 1.0 CH:r Bwl pts Stop 26.5 GHz
L JL J [ TEERERRE ) L JL

CSE Plot on Mid. Ch between 30MHz ~ 1 GHz CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

Spectrum k=2 Spectrum =
ref Level 30,00 dem  Offset 23.55 B @ RBW 100 kHz Rref Level 30.00 dem  Offset 23.55 OB @ RBW 100 kHz
lo_att 20 dB  SWT 301 ms @ VBW 300 kHz _Mode Sweep oAt 208 SWT 255 ms e VBW 300 kHz _Mode Sweop
@17k view [ 1k view
MI[1] 13.01 dBm| mi[1] 0.22 dBm|
790.0500 MHz, 2.441130 GHz
20 20 2[1] 2.70 dBm)
15.585790 GHz|
10 df io
M1
0 dBm 0,222 dBr
10 10
-20-dBm—1D2 19,778 dBm 20 2 -10.778 dbn
30 o =30 -
40 d e 40
-60 60
Stort 80.0 MHz [0001 pis Stop 1.0 GHz Start 1.0 GHz BOOD1 pts Stop 26.5 GHz
— SN LR BN =l
L JU )| [TEEEER L JL

CSE Plot on High Ch between 30MHz ~ 1 GHz CSE Plot on High Ch between 1GHz ~ 26.5GHz

Spectrum | G Spectrum | &
Ref Level 30.00 dém Offset 23.69 dB w RBW 100 kHz Ref Level 30.00 dam Offset 2369 dB e RBW 100 kHz
= ALt 20dB  SWT 0.1 ms & VBW 300 kHz Mode Sweep = Att 20 dB  SWT 255 ms & VBW 300 kHz Mode Swesp
(@ 1Pk View [@ 1Pk view
™Mi[1] 42.72 dBm ™M1[1] 0.93 dem|
20 2n 2[1] 92.99 dBm
15.615430 GHz
10 d 10
1
o dem - 0,930 dim
10 10
PrEEm=—02 19.070 g8 - 2 -18.070 db
30 df 30 -
¥
40 o
-60 -60
Start 30.0 M:Irz 30001 Ets Stop 1.0 GHz Start 1.0 CH:r BCmJl pts StaE 26.5 GHz |
[ bj ] (I [ by
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number : Blof Bl
FAX: 886-3-327-0855



EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60-\ CISPR-OP LimitatMai Plrts
m
o° i, )
£ 504 et : CISPR-Ave LimitiatMain Plorts
@ 3 S I i |
> 4
2 2
401 ¢
T L 4
30T N o
20T
10T
0 } } } —+—— } } } } +— } }
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 35.00 55.40 20.40 | L1 OFF 19.8
0.161250 47.38 65.40 18.02 | L1 OFF 19.8
0.192750 32.65 53.92 21.27 | L1 OFF 19.8
0.192750 43.19 63.92 20.73 | L1 OFF 19.8
0.269250 31.99 51.14 19.15 | L1 OFF 19.8
0.269250 38.95 61.14 22.19 | L1 OFF 19.8
0.377250 27.67 48.34 20.67 | L1 OFF 19.8
0.377250 34.11 58.34 2423 | L1 OFF 19.8
2.073750 24.21 46.00 21.79 | L1 OFF 19.9
2.073750 26.43 56.00 29.57 | L1 OFF 19.9
7.345500 25.66 50.00 24.34 | L1 OFF 20.0
7.345500 27.05 60.00 3295 | L1 OFF 20.0




EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
= CIS PR-Ave LimitatMain Plort
c - [ O I'ltS
£ 50t R S
£ 4 S T I T T N !
e 1 &
~ 40t
L *
301 4 4 o
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.165750 36.31 55.17 18.86 | N OFF 19.8
0.165750 47.69 65.17 17.48 | N OFF 19.8
0.190500 31.97 54.02 22.05 | N OFF 19.8
0.190500 43.34 64.02 20.68 | N OFF 19.8
0.262500 30.23 51.35 21.12 | N OFF 19.8
0.262500 36.64 61.35 2471 | N OFF 19.8
0.399750 25.52 47.86 22.34 | N OFF 19.8
0.399750 31.65 57.86 26.21 | N OFF 19.8
3.241500 25.66 46.00 20.34 | N OFF 19.9
3.241500 29.73 56.00 26.27 | N OFF 19.9
8.934000 26.24 50.00 23.76 | N OFF 20.1
8.934000 27.95 60.00 32.05 | N OFF 20.1
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Appendix C. Radiated Spurious Emission

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 40.35 -33.65 74 40.64 27.26 8.69 36.24 | 100 348 P H
2390 15.56 -38.44 54 - - - - - - A H
* 2402 103.93 - - 104.16 27.31 8.71 36.25 100 348 P H
* 2402 79.14 - - - - - - - - A H
H
BT
H
CHO0
2387.91 39.81 -34.19 74 40.11 27.25 8.69 36.24 | 250 260 P \%
2402MHz
2387.91 15.02 -38.98 54 - - - - - - A \%
* 2402 101.74 - - 101.97 27.31 8.71 36.25 | 250 260 P V
* 2402 76.95 - - - - - - - - A \%
V
\%
2350.32 40.02 -33.98 74 40.53 27.1 8.62 36.23 100 348 P H
2350.32 15.23 -38.77 54 - - - - - - A H
* 2441 103.7 - - 103.71 27.46 8.79 36.26 100 348 P H
* 2441 78.91 - - - - - - - - A | H
2498.18 40.55 -33.45 74 40.25 27.69 8.89 36.28 100 348 P H
BT
2498.18 15.76 -38.24 54 - - - - - - A H
CH 39
2335.34 39.63 -34.37 74 40.16 271 8.59 36.22 | 250 269 P \%
2441MHz
2335.34 14.84 -39.16 54 - - - - - - A \%
* 2441 100.75 - - 100.76 27.46 8.79 36.26 | 250 269 P \Y,
* 2441 75.96 - - - - - - - - A \Y,
2483.83 40.35 -33.65 74 40.11 27.64 8.87 36.27 | 250 269 P \Y,
2483.83 15.56 -38.44 54 - - - - - - A \%
TEL: 886-3-327-0868 Page Number : Clof C14

FAX: 886-3-327-0855
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* 2480 103.48 - - 103.27 27.62 8.86 36.27 | 200 | 350 P H
* 2480 78.69 - - - - - - - - A H
2483.56 46.99 -27.01 74 46.77 27.63 8.86 36.27 | 200 | 350 P H
2483.56 22.2 -31.8 54 - - - - - - A H
H
BT
H
CH 78
* 2480 99.56 - - 99.35 27.62 8.86 36.27 | 350 262 P \%
2480MHz
* 2480 74.77 - - - - - - - - A \%
2483.52 43.55 -30.45 74 43.33 27.63 8.86 36.27 | 350 262 P \Y,
2483.52 18.76 -35.24 54 - - - - - - A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20of Cl14

FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
6 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4804 42.93 -31.07 74 35.11 32.4 12.92 37.5 - - P H
4804 18.14 -35.86 54 - - - - - - A H
H
H
H
H
H
H
H
H
H
BT
H
CH 00
4804 42.83 -31.17 74 35.01 324 12.92 375 - - P \Y,
2402MHz
4804 18.04 -35.96 54 - - - - - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C30of Cl14
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
6 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4882 44.28 -29.72 74 36.25 32.53 13.07 | 37.57 - - P H
4882 19.49 -34.51 54 - - - - - - A H
7323 48.41 -25.59 74 34.16 36.9 1596 | 38.61 - - P H
7323 23.62 -30.38 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 39
4882 43.86 -30.14 74 35.83 32.53 13.07 | 37.57 - - P \Y
2441MHz
4882 19.07 -34.93 54 - - - - - - A \%
7323 4797 |-26.03 74 33.72 36.9 15.96 | 38.61 - - P |V
7323 23.18 -30.82 54 - - - - - - A \Y,
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C40f Cl4

FAX: 886-3-327-0855
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 44.12 -29.88 74 35.58 32.94 13.23 | 37.63 - - P H
4960 19.33 -34.67 54 - - - - - - A H
7440 47.71 -26.29 74 33.78 36.52 16.12 | 38.71 - - P H
7440 22.92 -31.08 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 44.65 -29.35 74 36.11 32.94 13.23 | 37.63 - - P \Y,
2480MHz
4960 19.86 -34.14 54 - - - - - - A \%
7440 48.19 -25.81 74 34.26 36.52 16.12 | 38.71 - - P V
7440 23.4 -30.6 54 - - - - - - A V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C50f C14

FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.855 40.6 -33.4 74 40.89 27.26 8.69 36.24 | 112 321 P H
2388.855 15.81 -38.19 54 - - - - - - A H
* 2402 99.87 - - 100.1 27.31 8.71 36.25 | 112 321 P H
2402 75.08 21.08 54 - - - - - - A H
H
BT
H
CHO0
2380.245 39.88 -34.12 74 40.23 27.22 8.67 36.24 | 117 98 P \Y,
2402MHz
2380.245 15.09 -38.91 54 - - - - - - A |V
* 2402 99.71 - - 99.94 27.31 8.71 36.25 | 117 98 P \Y,
2402 74.92 20.92 54 - - - - - - A |V
\Y
\Y,
2341.64 39.36 -34.64 74 39.89 27.1 8.6 36.23 | 200 | 349 P H
2341.64 14.57 -39.43 54 - - - - - - A H
* 2441 103.37 - - 103.38 27.46 8.79 36.26 | 200 | 349 P H
* 2441 78.58 - - - - - - - - A H
2494.26 40.06 -33.94 74 39.78 27.68 8.88 36.28 | 200 | 349 P H
BT
2494.26 15.27 -38.73 54 - - - - - - A H
CH 39
2383.78 39.8 -34.2 74 40.12 27.24 8.68 36.24 | 250 | 242 P \Y,
2441MHz
2383.78 15.01 -38.99 54 - - - - - - A |V
* 2441 100.57 - - 100.58 27.46 8.79 36.26 | 250 | 242 P \Y,
* 2441 75.78 - - - - - - - - A \%
2491.32 40.17 -33.83 74 39.9 27.67 8.88 36.28 | 250 | 242 P \Y
2491.32 15.38 -38.62 54 - - - - - - A |V
TEL: 886-3-327-0868 Page Number : C6of C14
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2480 103.4 - - 103.19 27.62 8.86 36.27 | 200 | 350 P H
2480 78.61 - - - - - - - - A H
2483.52 47.7 -26.3 74 47.48 27.63 8.86 36.27 | 200 | 350 P H
2483.52 22.91 -31.09 54 - - - - - - A H
H
BT
H
CH 78
2480 99.66 - - 99.45 27.62 8.86 36.27 | 350 259 P \%
2480MHz
2480 74.87 - - - - - - - - A \%
2483.92 43.63 -30.37 74 43.39 27.64 8.87 36.27 | 350 259 P \Y,
2483.92 18.84 -35.16 54 - - - - - - A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C70f C14
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4804 42.4 -31.6 74 34.58 324 12.92 37.5 - - P H
4804 17.61 -36.39 54 - - - - - - A H
H
H
H
H
H
H
H
H
H
BT
H
CH 00
4804 42.39 -31.61 74 34.57 324 12.92 375 - - P \Y,
2402MHz
4804 17.6 -36.4 54 - - - - - - A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C8of C14
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4882 42.89 -31.11 74 34.86 32.53 13.07 | 37.57 - - P H
4882 18.1 -35.9 54 - - - - - - A H
7323 47.92 -26.08 74 33.67 36.9 1596 | 38.61 - - P H
7323 23.13 -30.87 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 39
4882 43.28 -30.72 74 35.25 32.53 13.07 | 37.57 - - P \Y
2441MHz
4882 18.49 -35.51 54 - - - - - - A \%
7323 48.46 -25.54 74 34.21 36.9 1596 | 38.61 - - P \Y,
7323 23.67 | -30.33 54 - - - - - - AV
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C9of C14

FAX: 886-3-327-0855
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 44.45 -29.55 74 35.91 32.94 13.23 | 37.63 - - P H
4960 19.66 -34.34 54 - - - - - - A H
7440 47.12 -26.88 74 33.19 36.52 16.12 | 38.71 - - P H
7440 22.33 -31.67 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 44.22 -29.78 74 35.68 32.94 13.23 | 37.63 - - P \Y,
2480MHz
4960 19.43 -34.57 54 - - - - - - A \%
7440 47.86 -26.14 74 33.93 36.52 16.12 | 38.71 - - P V
7440 23.07 -30.93 54 - - - - - - A V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : Cl0of C14
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Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24223 42.13 -31.87 74 37.9 38.81 19.14 | 53.72 - - P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
BT
24720 41.8 -32.2 74 36.25 39.56 19.4 53.41 - - P \Y
SHF
\Y,
\Y
\Y
\Y,
\Y
\Y,
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C11 of C14

FAX: 886-3-327-0855
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Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.17 25.53 -14.47 40 34.9 24.92 1.3 35.59 - - P H
140.33 20.43 -23.07 43.5 35.74 17.81 2.33 35.45 - - P H
180.11 20.41 -23.09 43.5 38.05 15.15 2.58 35.37 - - P H
261.6 23.64 |-22.36 46 35.58 20.21 3.05 35.2 - - P H
728.8 32.93 -13.07 46 33.9 27.79 5.03 33.79 - - P H
964 36.05 |-17.95 54 32.14 31 5.82 32.91 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 32.21 24.34 -15.66 40 34.68 23.97 1.28 35.59 - - P \%
138.97 19.46 -24.04 43.5 34.78 17.81 2.32 35.45 - - P \%
179.09 20.26 -23.24 43.5 37.86 15.2 2.57 35.37 - - P \%
420 25.19 -20.81 46 33.55 22.55 3.86 34.77 - - P \%
716.8 32.06 -13.94 46 33.82 27.11 4.99 33.86 - - P \%
940.8 34.94 -11.06 46 31.98 30.24 5.73 33.01 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C13 0of C14
FAX: 886-3-327-0855
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A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
BT
CH 00 2390 55.45 -18.55 74 5451 32.22 4.58 35.86 103 308 P H
2402MHz
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
Peak measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : Cl4 of C14
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Appendix D. Radiated Spurious Emission Plots

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CHOO 2402MHz
6 Horizontal Fundamental
/ k. o S I RSO S e =
o e s e e e
O owI000000R 2 oW 30000006Hs SWTmuto oW io00000k s I 30000006 s SWTuts
Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1 of D20
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CHOO 2402MHz

Vertical Fundamental

Peak

1 (@BuVim)

Date: 2024.02.15 1 0B Date:2024.02-15
1300 1300
1200 1200
1109 o
1009 n 1004
900 f 90
500 w0 o
700 700
600 | \ 60
500 s0.f
0 - S P R o e R e B i A it s
309 304
200 200
100 100
510 2520 7340 73560 7380, 240, 215 000 00 500 700 900 200 2300, 2500, Z700. 3
Frequency (WHz) Frequency (MHD)
site +03CH20-HY site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_231030 VERTICAL Condition PEAK_74 3m 9120>_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 of D20
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH39 2441MHz

6 Horizontal Fundamental

) aBuvim) vate 20240215 J oo vate 20240215
130 1300
1209 1200
109 10
1000 100
%00 s0q)
w00 | w0l T
700 700
a0l | o)
500 s0q)
00 H Ma/ AW 0] bt Ao b
e
200 200
200 200
100 100
S0z 40 750 7580 7it0 EZ T oo TR oo o6 Zio0 e Z00 78 o
Frequeny (M) Freauency (i)
site £03CH20-HY sire £03CH20-HY
Condition  :PEAK_BE_74 3m 91200_02360_231030 HORIZONTAL Condition PEAK_74 3m 9120D_02360_231030 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J By bate: 20240215
1300)
1200)
104
1000
s00)
s0a) vERK BE 74
700

4
N

300]
200
100]
430 2840, 2850, 26 70, 2880, 2490, 0
Frequency (MH2)
site :03CH20-HY
Condition +PEAK_BE_74 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Peak Left blank

TEL: 886-3-327-0868

Page Number : D3 of D20
FAX: 886-3-327-0855
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BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024-02-15

3102320, 2340 2360,

2380, 200. 240 2440, 24
Frequency (MHz)

+03CH20-HY

+PEAK_BE_74 3m 9120D>_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @B

Date: 20240215

1300
1200
o
1000
90
w0

PERK 74

700]
60.0)

500
RIS
B P e I

300
200)
100]
000 300, 4500 700, 1900, 2100, 2300, 2600. 2700, 0
Frequency (MHz)
Site £ 03CH20-HY
Condition PEAK_74 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim)

Date: 2024-02-15

e

2840, 2850,

26 70, 2880, 2490, 250
Frequency (MH2)

:03CH20-HY
+PEAK_BE_74 3m 9120b_02360_231030 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

6 Horizontal

Fundamental

1 @BuVim) Date: 20240215

1000)
909
809 PERK_BE 74|
700)

P T N B SR R S A VT S A A
300
200)
109
450 2463.2465.2467.2469.2471.2475 24752471 24792481 2483. 24912493.2495.2497. 2
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120>_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

o0

A @B

Date: 20240215

PEAK T4
700

600

500
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